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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the Customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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REVISION HISTORY
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

Standard(s) Section Description Test Result | Judgement | Remark
2.1046 Conducted Output Power
24.232(c) Effective Isotropic Radiated Power APPENDIXA Pass | -
2.1049 Occupied Bandwidth APPENDIX B Pass | -
2.1051 . .
24.238(a) Conducted Spurious Emissions APPENDIX C Pass | --—--
2.1053 Radiated Spurious Emissions APPENDIX D Pass | -
24.238(a)
24.238(a) Band Edge Measurements APPENDIX E Pass | -
24.232(d) Peak To Average Ratio APPENDIX F Pass | -
2.1055 .
24 935 Frequency Stability APPENDIX G Pass | -

Statement of Conformity

The statement of conformity is based on the binary decision rule according to IEC Guide 115 and ILAC G8
"simple acceptance" principle. Without considering measurement uncertainty, its specific risk is less than 50%
PFA. (PFA: Probability of False Accept)

NOTE:
(1) "N/A” denotes test is not applicable in this Test Report.
(2) The report format version is TP.1.1.1.
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ANSI C63.26-2015
ANSI/TIA-603-E-2016

1.2 TEST FACILITY

(FCC DN: TW0659)

(FCC DN: TW0659)
O Co06 CB21

11 REFERENCE TEST GUIDANCE

0 CO05 0 CB08
No. 72, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

0 CB11

0 CB22

13 MEASUREMENT UNCERTAINTY

No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

SR10

A. Effective Isotropic Radiated Power and Radiated emissions test :

0 SR1M

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.

Measurement Frequency

Test Site R U,(dB)
ange
0.03 GHz ~ 0.2 GHz 4.17
0.2 GHz ~ 1 GHz 4.72
1 GHz ~ 6 GHz 5.21
CcB21 6 GHz ~ 18 GHz 5.51
18 GHz ~ 26 GHz 3.69
26 GHz ~ 40 GHz 4.23

NOTE:

14 TEST ENVIRONMENT CONDITIONS

Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.

Test ltem Environment Condition Test Voltage Tested by
Conducted Output Power 23.3°C, 51 % AC 120V Dolly Lin
Effective Isotropic Radiated Power Refer to data AC 120V Mark Wang
Occupied Bandwidth 23.3°C,51 % AC 120V Dolly Lin
Conducted Spurious Emissions 23.3°C,51 % AC 120V Dolly Lin
Radiated Spurious Emissions Refer to data AC 120V Mark Wang
Band Edge 23.3°C,51 % AC 120V Dolly Lin
Peak to Average Ratio 23.3°C,51 % AC 120V Dolly Lin
Frequency Stability Normal and Extreme Dolly Lin
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2 GENERAL INFORMATION
2.1 DESCRIPTION OF EUT

Equipment

NMC LTE Card

Model Name

NMC-R014T, NMC-R0O14TZXXXXXXXXXXXXXXX,
NMC-YYYRO14TZXXXXXXXXXXXXXXX (Where “X” may be any alphanumeric
character, “-"or Blank, Y only for A-Z marketing purpose. Z is equal to 0~9 or any

alphanumeric character, except “N”.)

Brand Name

Advantech

Model Difference

Different model distribute to different area.

Power Source

DC voltage supplied from host system.

Power Rating

DC 12V

Products Covered

1* LTE Module: Telit / LN920A12-WW

WCDMA LTE

Call Setup Screen
Call Control Active Cell Operating fode Call Parms
[Operating Mode

Active Cell

UE Power :

msIz 0101012345678
MELCSW): 95017575818L805 (—-)

T EE= e e
IMEI No.
WA =
W ko - | AREER Born: f—
o o — —§
Toro I I T (I | Tors
Band UL Frequency (MHZz) DL Frequency (MHz)
St [FeepETsy WCDMA I 1850 ~ 1910 1930 ~ 1990
LTE 2 1850 ~ 1910 1930 ~ 1990
LTE 25 1850 ~ 1915 1930 ~ 1995
Band BW (MHz) Mode Power (W)
WCDMA I - - 0.286
QPSK 0.269
14 16QAM 0.261
' 64QAM 0.222
256QAM 0.225
QPSK 0.271
3 16QAM 0.265
64QAM 0.225
256QAM 0.227
QPSK 0.275
5 16QAM 0.270
Maximum EIRP sy 222
LTE 2 QPSK 0.278
10 16QAM 0.274
64QAM 0.232
256QAM 0.232
QPSK 0.281
15 16QAM 0.276
64QAM 0.235
256QAM 0.234
QPSK 0.284
20 16QAM 0.279
64QAM 0.238
256QAM 0.237
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(2) Channel List:

QPSK 0.267
14 16QAM 0.270
' 64QAM 0.216
256QAM 0.217
QPSK 0.271
3 16QAM 0.274
64QAM 0.219
256QAM 0.220
QPSK 0.274
5 16QAM 0.278
64QAM 0.223
256QAM 0.223
LTE 25 QPSK 0.276
10 16QAM 0.281
64QAM 0.226
256QAM 0.225
QPSK 0.281
15 16QAM 0.284
64QAM 0.229
256QAM 0.229
QPSK 0.284
20 16QAM 0.287
64QAM 0.232
256QAM 0.231
Test Model NMC-R014T
Sample Status Engineering Sample
EUT Modification(s) N/A
NOTE:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

WCDMA Band Il
Frequency of Uplink Frequency of Downlink
Test Frequency ID | UARFCN (MHz) UARFCN (MHz)
Low Range 9262 1852.4 9662 1932.4
Mid Range 9400 1880.0 9800 1960.0
High Range 9538 1907.6 9938 1987.6
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LTE Band 2
TooFreuency 0 | B[y, | Temeneer |y, | eaeneret

14 18607 1850.7 607 1930.7
3 18615 1851.5 615 1931.5
5 18625 1852.5 625 1932.5

Low Range
10 18650 1855 650 1935
15 18675 1857.5 675 1937.5
20 18700 1860 700 1940

Mid Range 1.4/3/5/10/15/20 18900 1880 900 1960
14 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5

High Range 5 19175 1907.5 1175 1987.5
10 19150 1905 1150 1985
15 19125 1902.5 1125 1982.5
20 19100 1900 1100 1980

LTE Band 25
TostFroquenoy 0 | Sy, | Beenmer [y, | e

1.4 26047 1850.7 8047 1930.7
3 26055 1851.5 8055 19315
5 26065 1852.5 8065 1932.5

row Range 10 26090 1855 8090 1935
15 26115 1857.5 8115 1937.5
20 26140 1860 8140 1940

Mid Range 1.4/3/5/10/15/20 26365 1882.5 8365 1962.5
1.4 26683 1914.3 8683 1994.3
3 26675 19135 8675 1993.5
5 26665 1912.5 8665 1992.5

High Range
10 26640 1910 8640 1990
15 26615 1907.5 8615 1987.5
20 26590 1905 8590 1985
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(3) Table for Filed Antenna:

Report No.: BTL-FCCP-2-2405T119A

Dipole Antenna:

Antenna| Manufacture Part Number Type Connector |Gain (dBi) Note
1.46 WCDMA Band Il
1 Cortec ANO0750-64S01BSM Dipole SMA Male 1.46 LTE Band 2
1.46 LTE Band 25
Patch Type Antenna:
Antenna| Manufacture Part Number Type Connector |Gain (dBi) Note
-3.5 WCDMA Band Il
1 Cortec DR0727-9007BSM PiFa SMA Male -3.5 LTE Band 2
-3.5 LTE Band 25
-2.91 WCDMA Band Il
2 Cortec DR0727-9007BSM PiFa SMA Male -2.91 LTE Band 2
-2.91 LTE Band 25

(4) The above Antenna information are derived from the antenna data sheet provided by manufacturer and

for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.
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22  TEST MODES
WCDMA BAND Il MODE
Test Item Available Channel Tested Channel Mode
Conducted Output Power and
Effective Isotr:pic Radiated 9262 to 9538 9262, 9400, 9538 VL%EL)J'\SQ :gg:f ,
Power '
Occupied Bandwidth 9262 to 9538 9262, 9400, 9538 WCDMA
Conducted Spurious 9262 to 9538 9400 WCDMA
Radiated Spurious Emissions 9262 to 9538 9400 WCDMA
Band Edge 9262 to 9538 9262, 9538 WCDMA
Peak to Average Ratio 9262 to 9538 9262, 9400, 9538 WCDMA
Frequency Stability 9262 to 9538 9400 WCDMA
LTE BAND 2 MODE
Test Item ACVha;I::L? Tested Channel B(;:z\r/]vri]gtlh Modulation Mode
18607 0 19193 | 19007 19990 1 4 amHz 632?’;;';28&“’:\'/' 1RB/3RB/6RB
186151019185 | 00 > 19900 | 3mkg 632%],5288% 1RB/8RB/15RB
C%Wgtl;clj[fd 186251019175 | 1052 19900 | g 632?@;2832"“’/' 1RB/12RB/25RB
Power | 1865010 19150 | 1000 18900, 1 4oy 632?%;2832’:\’/' 1RB/25RB/50RB
18675 t0 19125 | 12072 19990 | 15mpz 632%";2%\% 1RB/36RB/75RB
18700 to 19100 | %792 19990 | 20mHz ﬁgif/’l;ggéxkﬂ 1RB/50RB/100RB
18607 to 19193 | 12090 19990 | 4 amhz ﬁgif/’l;ggéxkﬂ 6RB
186151019185 | 001> 19900 | 3 6?12%],;283% 15RB
et [0 975 T | | ST | g
Bandwidth | 18650 to 19150 | 18050 18900, | 4oz 632%\%;283% 50RB
186751019125 | 007> 19900 | 45z 632?%;2?82"&/' 75 RB
187000 19100 | 790 19990 | 20mHz GEZiﬁ’;ggQAAMM 100RB
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LTE BAND 2 MODE
Test Item Ag:;'::é? Tested Channel Bz:gcvri]gtlh Modulation Mode
18607 to 19193 18900 1.4MHz QPSK 1RB
18615 to 19185 18900 3MHz QPSK 1RB
Cg”dL!Cted 18625 to 19175 18900 5MHz QPSK 1RB
Erﬁ;rs'%’:s 18650 to 19150 18900 10MHz QPSK 1RB
18675 to 19125 18900 15MHz QPSK 1RB
18700 to 19100 18900 20MHz QPSK 1RB
18607 to 19193 18900 1.4MHz QPSK 1RB
, 18615 to 19185 18900 3MHz QPSK 1RB
gad"’."ted 18625 to 19175 18900 5MHz QPSK 1RB
Err?;rsl?ou:s 18650 to 19150 18900 10MHz QPSK 1RB
18675 to 19125 18900 15MHz QPSK 1RB
18700 to 19100 18900 20MHz QPSK 1RB
18607 to 19193 | 18607, 19193 | 1.4MHz QPSK 1RB/6RB
18615 to 19185 | 18615, 19185 | 3MHz QPSK 1RB/15RB
Band Edge | 1862510 19175 | 18625, 19175 | 5MHz QPSK 1RB/25RB
18650 to 19150 | 18650, 19150 | 10MHz QPSK 1RB/50RB
18675 to 19125 | 18675, 19125 | 15MHz QPSK 1RB/75RB
18700 to 19100 | 18700, 19100 | 20MHz QPSK 1RB/100RB
18607, 18900, QPSK, 16QAM,
18607 to 19193 19193 1.4MHZ |0 AN 256 0AM 1RB
18615, 18900, QPSK, 16QAM,
18615 to 19185 o185 3MHZ |30 AN 2560AM 1RB
18625, 18900, QPSK, 16QAM,
z\?ea;;z 18625 to 19175 18651311785900 5MHz 633@&”’?28‘;’@“ 1RB
Ratio | 18650 to 19150 le1s0 | TOMHz | oesaam 1RB
18675, 18900, QPSK, 16QAM,
18675 to 19125 o105 15MHz |30 AN 2560AM 1RB
18700, 18900, QPSK, 16QAM,
18700 to 19100 19100 20MHZ |00 AN 256 0AM 1RB
18607 to 19193 18900 1.4MHz QPSK 1RB
18615 to 19185 18900 3MHz QPSK 1RB
Frequency | 18625 to 19175 18900 5MHz QPSK 1RB
Stability | 18650 to 19150 18900 10MHz QPSK 1RB
18675 to 19125 18900 15MHz QPSK 1RB
18700 to 19100 18900 20MHz QPSK 1RB

Project No.: 2405T119A

Page 13 of 162

Report Version: R00




3L

Report No.: BTL-FCCP-2-2405T119A

LTE BAND 25 MODE
Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
QPSK, 16QAM,
26047 to 26683|26047, 26365, 22683| 1.4MHz 64QAM 256QAM 1RB/3RB/6RB
QPSK, 16QAM,
26055 to 2667526055, 26365, 26675 3MHz 64QAM 256QAM 1RB/8RB/15RB
QPSK, 16QAM,
Conducted|26065 to 26665 (26065, 26365, 26665 5MHz 64QAM 256QAM 1RB/12RB/25RB
Output QPSK, 16QAM
Power |26090 to 26640(26090, 26365, 26640 10MHz 64QAM,256QAM 1RB/25RB/50RB
QPSK, 16QAM,
26115 to 26615|26115, 26365, 26615| 15MHz 64QAM.256QAM 1RB/36RB/75RB
QPSK, 16QAM,
26140 to 2659026140, 26365, 26590 20MHz 64QAM.256QAM 1RB/50RB/100RB
QPSK, 16QAM,
26047 to 26683|26047, 26365, 22683| 1.4MHz 64QAM,.2560AM 6RB
QPSK, 16QAM,
26055 to 26675|26055, 26365, 26675 3MHz 64QAM,.2560AM 15RB
QPSK, 16QAM,
Occupied 26065 to 26665 (26065, 26365, 26665 5MHz 64QAM,.256QAM 25RB
Bandwidth QPSK, 16QAM,
26090 to 2664026090, 26365, 26640 10MHz 64QAM,.256QAM 50RB
QPSK, 16QAM,
26115 to 26615|26115, 26365, 26615| 15MHz 64QAM.256QAM 75RB
QPSK, 16QAM,
26140 to 2659026140, 26365, 26590 20MHz 64QAM 256QAM 100RB
Conducted|26047 to 26683 26365 1.4MHz QPSK 1RB
Spurious 26065 to 26665 26365 5MHz QPSK 1RB
Emissions |26140 to 26590 26365 20MHz QPSK 1RB
Radiated [26047 to 26683 26365 1.4MHz QPSK 1RB
Spurious 26065 to 26665 26365 5MHz QPSK 1RB
Emissions {26140 to 26590 26365 20MHz QPSK 1RB
26047 to 26683 26047, 26683 1.4MHz QPSK 1RB/6RB
26055 to 26675 26055, 26675 3MHz QPSK 1RB/15RB
Band Ed 26065 to 26665 26065, 26665 5MHz QPSK 1RB/25RB
and =Ag€156090 to 26640| 26090, 26640 10MHz QPSK 1RB/50RB
26115 to 26615 26115, 26615 15MHz QPSK 1RB/75RB
26140 to 26590 26140, 26590 20MHz QPSK 1RB/100RB
QPSK, 16QAM,
26047 to 2668326047, 26365, 22683| 1.4MHz 64QAM.256QAM 1RB
QPSK, 16QAM,
26055 to 2667526055, 26365, 26675 3MHz 64QAM.256QAM 1RB
QPSK, 16QAM,
Peak To [26065 to 2666526065, 26365, 26665 5MHz 64QAM.256QAM 1RB
A\ée;téijg ® 126090 to 26640|26090, 26365, 26640] 1oMHz | QPSK, T6QAM, 1RB
’ ’ 64QAM,256QAM
QPSK, 16QAM,
26115 to 26615|26115, 26365, 26615| 15MHz 64QAM.256QAM 1RB
QPSK, 16QAM,
26140 to 2659026140, 26365, 26590 20MHz 64QAM. 256QAM 1RB
Frequency|,s140 to 26590| 26140, 26590 20MHz QPSK 100RB
Stability
NOTE:
(1) For Radiated Spurious Emissions both QPSK and 16QAM are evaluated, but only the worst case (QPSK)
is recorded.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.
KeyBoard(D)
ADP Mouse(C)
A EUT
{ ) 1 monitor(g)
2.4 SUPPORT UNITS
ltem Equipment Brand Model No. Series No. Remarks
A ADP FSP GROUP INC|FSP150-AHAN3 N/A Supplied by test requester.
B Monitor ACER V227-Q N/A Furnished by test lab.
C Mouse Lenovo SM-8823 N/A Furnished by test lab.
D Keyboard Bloody KB-8 N/A Furnished by test lab.
ltem Shielded Ferrite Core Length Cable Type Remarks
1 N/A N/A im VGAHD-15 [Furnished by test lab.
Project No.: 2405T119A Page 15 of 162 Report Version: R00
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3 CONDUCTED OUTPUT POWER AND EFFECTIVE ISOTROPIC RADIATED POWER
MEASUREMENT

3.1 LIMIT

Mobile / Portable station are limited to 2 watts e.i.r.p.

NOTE:
(1) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
(dBm) (dB) (dBm)
-29.66 + 34.26 = 4.60

Measurement Value Limit Value Margin Level
(dBm) (dBm) (dB)
4.60 - 38.45 = -33.85

3.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5.

EIRP / ERP Power Measurement:
EIRP = Conducted Power + Antenna gain.
ERP power = EIPR power - 2.15 dBi.

Conducted Measurement:

The EUT was set up for the maximum power with WCDMA and LTE link data modulation and link up with
simulator. Set the EUT to transmit under low, middle and high channel and record the power level shown on
simulator.

Radiated Measurement:

a. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on the
0.8m height of Turn Table, rotated the table around 360 degrees to search the maximum radiation power
and receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m to
4m to find the maximum polar radiated power. The “Read Value” is the spectrum reading the maximum
power value.

b. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value “ of step a. Record the power level of S.G

c. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

d. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi..

e. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1IMHz/3MHz.

3.3 DEVIATION FROM TEST STANDARD

No deviation.
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3.4 TEST SETUP

Conducted Measurement:

Com.munication EUT
Simulator

Radiated Measurement:

e

-4 m

A

3m

k L ]
0.8 m

Ground Plane

|Receiver A Amp.

3.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
3.6 TEST RESULT

Please refer to the APPENDIX A.
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4 OCCUPIED BANDWIDTH MEASUREMENT
4.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

a. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB bandwidth.

b. The EUT was connected to spectrum analyzer and system simulator via a power divider.

c. RBW=(1% ~ 5%)*EBW
VBW=3* RBW.

d. Set spectrum analyzer with Peak detector.

4.2 DEVIATION FROM TEST STANDARD
No deviation.

4.3 TEST SETUP

Spectrum Analayzer :l o
Power . -
Splitter EUT

=

Communication simulator

4.4 TEST RESULT

Please refer to the APPENDIX B
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5 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT
51 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

5.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.

a. The EUT was connected to spectrum analyzer and system simulator via a power divider.

b. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

c. Set spectrum analyzer with Peak detector.

d. The RF fundamental frequency should be excluded against the limit line in the operating frequency band.

5.3 DEVIATION FROM TEST STANDARD
No deviation.

5.4 TEST SETUP

Spectrum Analayzer [ ] o
Power . -
Splitter EUT

=

Communication simulator

5.5 TEST RESULT

Please refer to the APPENDIX C.
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6.1 LIMIT

NOTE:

Calculation example:

(1) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

6 RADIATED SPURIOUS EMISSIONS MEASUREMENT

Reading Level Correct Factor Measurement Value
(dBm) (dB) (dBm)
-50.43 -2.11 = -52.54

Measurement Value Limit Value Margin Level
(dBm) (dBm) (dB)
-52.54 -13 = -39.54

No deviation.

6.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.2.
a. Inthe semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around 360
degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m
“Read Value” is the spectrum reading the maximum power value.
b. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value “ of step a. Record the power level of S.G
c. EIRP = Output power level of S.G - TX cable loss + Antenna gain of substitution horn.
d. ERP power can be calculated form EIRP power by subtracting the gain of dipole,
ERP power = EIRP power - 2.15 dBi.
e. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is1 MHz / 3 MHz.

6.3 DEVIATION FROM TEST STANDARD

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

to 4m to find the maximum polar radiated power. The
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6.4 TEST SETUP

30 MHz to 1 GHz

A
-4 m
4 H
3m
| EUT |
k T ]
0.8 m
A
Ground Plane
| Receiver | % amp.
. ]
Above 1 GHz
<
| EUT |
A
p.? m
AT 1
0.8 m
A

Ground Plane

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX D.
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7 BAND EDGE MEASUREMENT
7.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside and
adjacent to the frequency block a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed.

7.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 6.

a. All measurements were done at low and high operational frequency range.
b. Record the max trace plot into the test report.

7.3 DEVIATION FROM TEST STANDARD

No deviation.

7.4 TEST SETUP

Spectrum Analayzer :l o

Power o -

Splitter EUT
Communication simulator

7.5 TEST RESULT

Please refer to the APPENDIX E
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8 PEAK TO AVERAGE RATIO MEASUREMENT
8.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

8.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.7.

a. Setresolution/measurement bandwidth = signal’s occupied bandwidth.

b. Set the number of counts to a value that stabilizes the measured CCDF curve.
c. Record the maximum PAPR level associated with a probability of 0.1%.

8.3 DEVIATION FROM TEST STANDARD

No deviation.

8.4 TEST SETUP

Spectrum Analayzer :l o
Power e -
Splitter EUT

=

Communication simulator

8.5 TEST RESULT

Please refer to the APPENDIX F.
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9 FREQUENCY STABILITY MEASUREMENT

9.1 LIMIT

+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.
9.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 9.

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test voltage range is from
minimum to maximum working voltage. Each step shall be record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
10.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

d. The frequency error was recorded frequency error from the communication simulator.

9.3 DEVIATION FROM TEST STANDARD
No deviation.

9.4 TEST SETUP

=

Communication simulator

=

Power Supply

9.5 TEST RESULT

Please refer to the APPENDIX G
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10 LIST OF MEASURING EQUIPMENTS
Effective Isotropic Radiated Power and Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | Preamplifier EMCI EMC330N 980850 2024/9/5 | 2025/9/4
2 | Preamplifier EMCI EMC118A45SE 980819 2024/3/6 | 2025/3/5
3 | Preamplifier EMCI EMC118A45SE 980819 2025/3/5 | 2026/3/4
4 | Pre-Amplifier EMCI EMC184045SE 980907 2024/9/4 | 2025/9/3
5 | Preamplifier EMCI EMC001340 980579 2024/9/4 | 2025/9/3
6 | TestCable EMCI EMCTORSMA001 180809 2024/3/8 | 2025/3/7
7 | TestcCable EMCI EMCTDI SM-SMH 220322 2024/3/8 | 2025/3/7
8 | TestCable EMCI EMCTOS SM-SVH 220324 2024/3/8 | 2025/3/7
o | FEXASignal keysight N9020B MY57120120 | 2024/2/23 | 2025/2/22
Analyzer
10 Eﬁalsy'ggf" keysight N9020B MY57120120 | 2025/2/19 | 2026/2/18
11 Loop Ant Electro-Metrics | EMCI-LPA600 291 2024/9/9 2025/9/8
12 | Hom Antenna RFSPIN DRH18-E | 211202A18EN | 2024/5/9 | 2025/5/8
13 Horn Ant Schwarzbeck BBHA 9170D 1136 2024/5/17 2025/5/16
14 L:gt'é’r'fn‘;” Schwarzbeck | VULB9168 1369 2024/6/14 | 2025/6/13
15 | 6dB Attenuator EMCI EMCI-N-6-06 AT-06001 2024/6/14 | 2025/6/13
16 | TestCable EMCI EMCIOI M| 220329 2024/3113 | 2025/3/12
17 |  Test Cable EMCI EMCTOZ MKV 220327 2024/3113 | 2025/3/12
Measurement EZ_EMC
18 asurome EZ (Version N/A N/A N/A
NB-03A1-01)
Radio
19 | Communication |  ANRITSU MT8821C 6262044728 | 2024/11119 | 2025/11/18
Test Station
Conducted Measurement
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 ipec"um R&S FSV7 103032 2024/8/7 2025/8/6
nalyzer
o | EXASpectrum Keysight N9010A MY56480489 | 2025/1/2 | 2026/1/1
Analyzer
3 Thermal HOLINK H-TH-2SP-B | EK04101902 | 2024/6/28 | 2025/6/27
Chamber
WIRELESS
4 |COMMUNICATIO|  Agilent E5515C GB47300193 | 2024/7/7 | 2025/7/6
N TEST SET
Radio
5 | Communication | ANRITSU MT8820C 6201168846 | 2024/8/20 | 2025/8/19
Analyzer
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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11 EUT TEST PHOTO

Please refer to document Appendix No.: TP-2405T119A-FCCP-1 (APPENDIX-TEST PHOTOS).

12 EUT PHOTOS

Please refer to document Appendix No.: EP-2405T119A-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A EFFECTIVE ISOTROPIC RADIATED POWER

Project No.: 2405T119A Page 27 of 162 Report Version: R00



y
3 L L Report No.: BTL-FCCP-2-2405T119A

Conducted Output Power and Calculated EIRP:
WCDMA Band Il Power:
UL/DL Average EIRP power EIRP power
22 el Channel No. RENETS) power(d%m) (dBFr.n) (V\FI))
9262/9662 1852.4 23.10 24.56 0.286
WCDNI'IA Band Rel 99 9400/9800 1880.0 23.01 24.47 0.280
9538/9938 1907.6 23.03 24.49 0.281
UL/DL L Average EIRP power | EIRP power
Band Sub-test Channel No. Frequency(MHz . (dBm) W)
9262/9662 1852.4 22.10 23.56 0.227
1 9400/9800 1880.0 22.23 23.69 0.234
9538/9938 1907.6 22.04 23.50 0.224
9262/9662 1852.4 22.07 23.53 0.225
2 9400/9800 1880.0 22.11 23.57 0.228
HSDPA I 9538/9938 1907.6 22.03 23.49 0.223
9262/9662 1852.4 21.66 23.12 0.205
3 9400/9800 1880.0 21.62 23.08 0.203
9538/9938 1907.6 21.53 22.99 0.199
9262/9662 1852.4 21.53 22.99 0.199
4 9400/9800 1880.0 21.57 23.03 0.201
9538/9938 1907.6 21.52 22.98 0.199
UL/DL L Average EIRP power | EIRP power
Band Sub-test Channel No. requency(MHz power(dBm) (dBm) W)
9262/9662 1852.4 22.06 23.52 0.225
1 9400/9800 1880.0 22.05 23.51 0.224
9538/9938 1907.6 22.10 23.56 0.227
9262/9662 1852.4 20.03 21.49 0.141
2 9400/9800 1880.0 20.13 21.59 0.144
9538/9938 1907.6 20.15 21.61 0.145
9262/9662 1852.4 21.18 22.64 0.184
HSUPA I 3 9400/9800 1880.0 21.12 22.58 0.181
9538/9938 1907.6 21.08 22.54 0.179
9262/9662 1852.4 20.19 21.65 0.146
4 9400/9800 1880.0 20.17 21.63 0.146
9538/9938 1907.6 20.07 21.53 0.142
9262/9662 1852.4 22.16 23.62 0.230
5 9400/9800 1880.0 22.11 23.57 0.228
9538/9938 1907.6 22.12 23.58 0.228
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP =EIRP - 2.15.
(3) P(W) =1 W - 10(PBm)/10) / 1000
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LTE Band 2 Power:
BW F L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 22.67 24.13 0.259
QPSK 1 2 0 22.74 24.20 0.263
1 5 0 22.76 24.22 0.264
6 0 1 21.79 23.25 0.211
1 0 1 22.62 24.08 0.256
160AM 1 2 1 22.63 24.09 0.256
1 5 1 22.71 24.17 0.261
18607 1850.7 6 0 2 21.95 23.41 0.219
1 0 2 21.85 23.31 0.214
1 2 2 21.88 23.34 0.216
640QAM
0A 1 5 2 21.80 23.26 0.212
6 0 3 21.02 22.48 0.177
1 0 4 21.81 23.27 0.212
2560AM 1 2 4 21.81 23.27 0.212
1 5 4 21.86 23.32 0.215
6 0 5 21.02 22.48 0.177
1 0 0 22.75 24.21 0.264
QPsSK 1 2 0 22.73 24.19 0.262
1 5 0 22.83 24.29 0.269
6 0 1 21.86 23.32 0.215
1 0 1 22.61 24.07 0.255
160AM 1 2 1 22.67 24.13 0.259
1 5 1 22.64 24.10 0.257
2 1.4 18900 1880.0 6 0 2 21.88 23.34 0.216
1 0 2 21.98 23.44 0.221
640AM 1 2 2 22.00 23.46 0.222
1 5 2 21.91 23.37 0.217
6 0 3 21.00 22.46 0.176
1 0 4 22.06 23.52 0.225
256QAM 1 2 4 22.02 23.48 0.223
1 5 4 21.85 23.31 0.214
6 0 5 21.00 22.46 0.176
1 0 0 22.77 24.23 0.265
QPSK 1 2 0 22.65 24.11 0.258
1 5 0 22.80 24.26 0.267
6 0 1 21.79 23.25 0.211
1 0 1 22.71 24.17 0.261
1 2 1 22,71 24.17 0.261
16QAM
oA 1 5 1 22.67 24.13 0.259
19193 1909.3 6 0 2 21.86 23.32 0.215
1 0 2 21.90 23.36 0.217
640AM 1 2 2 21.88 23.34 0.216
1 5 2 21.92 23.38 0.218
6 0 3 21.02 22.48 0.177
1 0 4 21.88 23.34 0.216
2560AM 1 2 4 21.84 23.30 0.214
1 5 4 21.80 23.26 0.212
6 0 5 21.01 22.47 0.177
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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BW B L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 22.74 24.20 0.263
QPSK 1 8 0 22.81 24.27 0.267
1 14 0 22.83 24.29 0.269
15 0 1 21.86 23.32 0.215
1 0 1 22.70 24.16 0.261
160AM 1 8 1 22.70 24.16 0.261
1 14 1 22.76 24.22 0.264
18615 1851.5 15 0 2 21.99 23.45 0.221
1 0 2 21.92 23.38 0.218
640AM 1 8 2 21.95 2341 0.219
1 14 2 21.84 23.30 0.214
15 0 3 21.03 22.49 0.177
1 0 4 21.86 23.32 0.215
2560AM 1 8 4 21.87 23.33 0.215
1 14 4 21.91 23.37 0.217
15 0 5 21.03 22.49 0.177
1 0 0 22.79 24.25 0.266
QPsK 1 8 0 22.79 24.25 0.266
1 14 0 22.87 24.33 0.271
15 0 1 21.94 23.40 0.219
1 0 1 22.67 24.13 0.259
160AM 1 8 1 22.73 24.19 0.262
1 14 1 22.71 24.17 0.261
2 3 18900 1880.0 15 0 2 21.95 23.41 0.219
1 0 2 22.03 23.49 0.223
640AM 1 8 2 22.07 23.53 0.225
1 14 2 21.99 23.45 0.221
15 0 3 21.02 22.48 0.177
1 0 4 22.10 23.56 0.227
2560AM 1 8 4 22.07 23.53 0.225
1 14 4 21.89 23.35 0.216
15 0 5 21.03 22.49 0.177
1 0 0 22.82 24.28 0.268
QPSK 1 8 0 22.72 24.18 0.262
1 14 0 22.86 24.32 0.270
15 0 1 21.85 23.31 0.214
1 0 1 22.78 24.24 0.265
160AM 1 8 1 22.77 24.23 0.265
1 14 1 22.72 24.18 0.262
19185 1908.5 15 0 2 21.91 23.37 0.217
1 0 2 21.98 23.44 0.221
640AM 1 8 2 21.95 23.41 0.219
1 14 2 21.99 23.45 0.221
15 0 3 21.04 22.50 0.178
1 0 4 21.94 23.40 0.219
2560AM 1 8 4 21.90 23.36 0.217
1 14 4 21.88 23.34 0.216
15 0 5 21.06 22.52 0.179
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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BW B L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 22.82 24.28 0.268
QPSK 1 12 0 22.88 24.34 0.272
1 24 0 22.90 24.36 0.273
25 0 1 21.90 23.36 0.217
1 0 1 22.75 24.21 0.264
160AM 1 12 1 22.78 24.24 0.265
1 24 1 22.84 24.30 0.269
18625 1852.5 25 0 2 22.04 23.50 0.224
1 0 2 21.96 23.42 0.220
640AM 1 12 2 22.01 23.47 0.222
1 24 2 21.91 23.37 0.217
25 0 3 21.10 22.56 0.180
1 0 4 21.93 23.39 0.218
2560AM 1 12 4 21.93 23.39 0.218
1 24 4 21.97 23.43 0.220
25 0 5 21.05 22.51 0.178
1 0 0 22.86 24.32 0.270
QPsSK 1 12 0 22.87 24.33 0.271
1 24 0 22.93 24.39 0.275
25 0 1 22.02 23.48 0.223
1 0 1 22.73 24.19 0.262
160AM 1 12 1 22.78 24.24 0.265
1 24 1 22.77 24.23 0.265
2 5 18900 1880.0 25 0 2 22.02 23.48 0.223
1 0 2 22.11 23.57 0.228
640AM 1 12 2 22.14 23.60 0.229
1 24 2 22.05 23.51 0.224
25 0 3 21.04 22.50 0.178
1 0 4 22.14 23.60 0.229
256QAM 1 12 4 22.14 23.60 0.229
1 24 4 21.96 23.42 0.220
25 0 5 21.04 22.50 0.178
1 0 0 22.88 24.34 0.272
QPSK 1 12 0 22.80 24.26 0.267
1 24 0 22.90 24.36 0.273
25 0 1 21.90 23.36 0.217
1 0 1 22.86 24.32 0.270
160AM 1 12 1 22.84 24.30 0.269
1 24 1 22.77 24.23 0.265
19175 1907.5 25 0 2 21.95 23.41 0.219
1 0 2 22.06 23.52 0.225
640AM 1 12 2 22.03 23.49 0.223
1 24 2 22.06 23.52 0.225
25 0 3 21.06 22.52 0.179
1 0 4 22.01 23.47 0.222
2560AM 1 12 4 21.96 23.42 0.220
1 24 4 21.93 23.39 0.218
25 0 5 21.07 22.53 0.179
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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BW B L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 22.86 24.32 0.270
QPSK 1 24 0 22.93 24.39 0.275
1 49 0 22.94 24.40 0.275
50 0 1 21.97 23.43 0.220
1 0 1 22.82 24.28 0.268
160AM 1 24 1 22.83 24.29 0.269
1 49 1 22.90 24.36 0.273
18650 1855.0 50 0 2 22.11 23.57 0.228
1 0 2 22.01 23.47 0.222
640AM 1 24 2 22.06 23.52 0.225
1 49 2 21.99 23.45 0.221
50 0 3 21.15 22.61 0.182
1 0 4 21.97 23.43 0.220
2560AM 1 24 4 21.99 23.45 0.221
1 49 4 22.04 23.50 0.224
50 0 5 21.12 22.58 0.181
1 0 0 22.91 24.37 0.274
QPsK 1 24 0 22.94 24.40 0.275
1 49 0 22.98 24.44 0.278
50 0 1 22.09 23.55 0.226
1 0 1 22.80 24.26 0.267
160AM 1 24 1 22.83 24.29 0.269
1 49 1 22.84 24.30 0.269
2 10 18900 1880.0 50 0 2 22.07 23.53 0.225
1 0 2 22.17 23.63 0.231
640AM 1 24 2 22.20 23.66 0.232
1 49 2 22.12 23.58 0.228
50 0 3 21.11 22.57 0.181
1 0 4 22.20 23.66 0.232
256QAM 1 24 4 22.18 23.64 0.231
1 49 4 22.02 23.48 0.223
50 0 5 21.08 22.54 0.179
1 0 0 22.94 24.40 0.275
QPSK 1 24 0 22.87 24.33 0.271
1 49 0 22.94 24.40 0.275
50 0 1 21.98 23.44 0.221
1 0 1 22.91 24.37 0.274
160AM 1 24 1 22.88 24.34 0.272
1 49 1 22.82 24.28 0.268
19150 1905.0 50 0 2 21.99 23.45 0.221
1 0 2 22.13 23.59 0.229
640AM 1 24 2 22.09 23.55 0.226
1 49 2 22.13 23.59 0.229
50 0 3 21.12 22.58 0.181
1 0 4 22.05 23.51 0.224
2560AM 1 24 4 22.01 23.47 0.222
1 49 4 21.98 23.44 0.221
50 0 5 21.11 22.57 0.181
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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BW B L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 22.94 24.40 0.275
QPSK 1 38 0 22.99 24.45 0.279
1 74 0 23.01 24.47 0.280
75 0 1 22.05 23.51 0.224
1 0 1 22.88 24.34 0.272
160AM 1 38 1 2291 24.37 0.274
1 74 1 22.95 24.41 0.276
18675 1857.5 75 0 2 22.15 23.61 0.230
1 0 2 22.07 23.53 0.225
640AM 1 38 2 22.12 23.58 0.228
1 74 2 22.03 23.49 0.223
75 0 3 21.22 22.68 0.185
1 0 4 22.02 23.48 0.223
2560AM 1 38 4 22.06 23.52 0.225
1 74 4 22.12 23.58 0.228
75 0 5 21.15 22.61 0.182
1 0 0 22.97 24.43 0.277
QPsSK 1 38 0 23.01 24.47 0.280
1 74 0 23.02 24.48 0.281
75 0 1 22.15 23.61 0.230
1 0 1 22.87 24.33 0.271
160AM 1 38 1 22.91 24.37 0.274
1 74 1 22.89 24.35 0.272
2 15 18900 1880.0 75 0 2 22.12 23.58 0.228
1 0 2 22.23 23.69 0.234
640AM 1 38 2 22.25 23.71 0.235
1 74 2 22.19 23.65 0.232
75 0 3 21.18 22.64 0.184
1 0 4 22.24 23.70 0.234
2560AM 1 38 4 22.22 23.68 0.233
1 74 4 22.08 23.54 0.226
75 0 5 21.16 22.62 0.183
1 0 0 23.00 24.46 0.279
QPSK 1 38 0 22.95 24.41 0.276
1 74 0 23.01 24.47 0.280
75 0 1 22.02 23.48 0.223
1 0 1 22.95 24.41 0.276
160AM 1 38 1 22.93 24.39 0.275
1 74 1 22.88 24.34 0.272
19125 1902.5 75 0 2 22.04 23.50 0.224
1 0 2 22.21 23.67 0.233
640AM 1 38 2 22.14 23.60 0.229
1 74 2 22.19 23.65 0.232
75 0 3 21.18 22.64 0.184
1 0 4 22.13 23.59 0.229
2560AM 1 38 4 22.05 23.51 0.224
1 74 4 22.03 23.49 0.223
75 0 5 21.15 22.61 0.182
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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BW B L RB
Band Channel requency Mode U : UL RB MPR Average power | EIRP power | EIRP power
(MHz) (MHz) Allocation | Offset (dBm) (dBm) (W)
1 0 0 23.01 24.47 0.280
QPSK 1 49 0 23.06 24.52 0.283
1 99 0 23.07 24.53 0.284
100 0 1 22.12 23.58 0.228
1 0 1 22.92 24.38 0.274
160AM 1 49 1 22.95 24.41 0.276
1 99 1 22.99 24.45 0.279
18700 1860.0 100 0 2 22.19 23.65 0.232
1 0 2 22.12 23.58 0.228
640AM 1 49 2 22.19 23.65 0.232
1 99 2 22.10 23.56 0.227
100 0 3 21.29 22.75 0.188
1 0 4 22.08 23.54 0.226
2560AM 1 49 4 22.14 23.60 0.229
1 99 4 22.17 23.63 0.231
100 0 5 21.19 22.65 0.184
1 0 0 23.02 24.48 0.281
QPsSK 1 49 0 23.07 24.53 0.284
1 99 0 23.08 24.54 0.284
100 0 1 22.19 23.65 0.232
1 0 1 22.93 24.39 0.275
160AM 1 49 1 22.96 24.42 0.277
1 99 1 22.94 24.40 0.275
2 20 18900 1880.0 100 0 2 22.17 23.63 0.231
1 0 2 22.28 23.74 0.237
640AM 1 49 2 22.30 23.76 0.238
1 99 2 22.24 23.70 0.234
100 0 3 21.23 22.69 0.186
1 0 4 22.29 23.75 0.237
2560AM 1 49 4 22.27 23.73 0.236
1 99 4 22.13 23.59 0.229
100 0 5 21.21 22.67 0.185
1 0 0 23.05 24.51 0.282
QPSK 1 49 0 23.00 24.46 0.279
1 99 0 23.06 24.52 0.283
100 0 1 22.07 23.53 0.225
1 0 1 23.00 24.46 0.279
160AM 1 49 1 22.98 24.44 0.278
1 99 1 22.93 24.39 0.275
19100 1900.0 100 0 2 22.09 23.55 0.226
1 0 2 22.26 23.72 0.236
640AM 1 49 2 22.19 23.65 0.232
1 99 2 22.24 23.70 0.234
100 0 3 21.23 22.69 0.186
1 0 4 22.18 23.64 0.231
2560AM 1 49 4 22.10 23.56 0.227
1 99 4 22.08 23.54 0.226
100 0 5 21.20 22.66 0.185
NOTE:
(1) EIRP = Average power + Antenna gain.
(2) ERP = EIRP - 2.15.
(3) P(W) = 1 W - 10(P©8m)/19) / 1000
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LTE Band 25 Power:
B
Band W Channel Frequency Mode UL RI? ULRB MPR Average power EIRP power | EIRP power
(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.58 24.04 0.254
22.70 24.16 .
QPsK 1 2 0 0.261
1 5 0 22.67 24.13 0.259
6 0 1 21.78 23.24 0.211
1 0 1 22.68 24.14 0.259
22.67 24.1 .
16QAM 1 2 1 3 0.259
1 5 1 22.73 24.19 0.262
26047 1850.7 6 0 2 21.76 23.22 0.210
1 0 2 21.68 23.14 0.206
21. 23. .
64QAM 1 2 2 68 3.14 0.206
1 5 2 21.67 23.13 0.206
6 0 3 21.03 22.49 0.177
1 0 4 21.72 23.18 0.208
21.72 . .
256QAM 1 2 4 23.18 0.208
1 5 4 21.69 23.15 0.207
6 0 5 21.00 22.46 0.176
1 0 0 22.75 24.21 0.264
22.67 24.13 .
QPsK 1 2 0 0.259
1 5 0 22.80 24.26 0.267
6 0 1 21.78 23.24 0.211
1 0 1 22.76 24.22 0.264
22.72 24, .
16QAM 1 2 1 18 0.262
1 5 1 22.75 24.21 0.264
21.81 . .
25 1.4 26365 1882.5 6 0 2 8 23.27 0.212
1 0 2 21.68 23.14 0.206
21. . .
64QAM 1 2 2 66 23.12 0.205
1 5 2 21.69 23.15 0.207
6 0 3 21.01 22.47 0.177
1 0 4 21.78 23.24 0.211
21.91 23. .
2560AM 1 2 4 3.37 0.217
1 5 4 21.90 23.36 0.217
6 0 5 21.02 22.48 0.177
1 0 0 22.76 24.22 0.264
22.66 24.12 0.
QPsK 1 2 0 258
1 5 0 22.81 24.27 0.267
6 0 1 21.79 23.25 0.211
1 0 1 22.73 24.19 0.262
160AM 1 2 1 22.85 24.31 0.270
1 5 1 22.82 24.28 0.268
26683 1914.3 6 0 2 21.96 23.42 0.220
1 0 2 21.79 23.25 0.211
21.88 . .
64QAM 1 2 2 23.34 0.216
1 5 2 21.80 23.26 0.212
6 0 3 21.02 22.48 0.177
1 0 4 21.79 23.25 0.211
21.81 . .
2560AM 1 2 4 8 23.27 0.212
1 5 4 21.80 23.26 0.212
6 0 5 21.02 22.48 0.177
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B
Band W Channel Frequency Mode UL RI? ULRB MPR Average power EIRP power | EIRP power

(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.65 24.11 0.258

22.77 24.2. .
QPsK 1 8 0 3 0.265
1 14 0 22.74 24.20 0.263
15 0 1 21.85 23.31 0.214
1 0 1 22.76 24.22 0.264

22.74 24.20 .
16QAM 1 8 1 0.263
1 14 1 22.78 24.24 0.265
26055 18515 15 0 2 21.80 23.26 0.212
1 0 2 21.75 23.21 0.209

21.75 23.2 .
64QAM 1 8 2 1 0.209
1 14 2 21.71 23.17 0.207
15 0 3 21.05 22.51 0.178
1 0 4 21.77 23.23 0.210

21.7. . .
2560AM 1 8 4 8 23.24 0.211
1 14 4 21.74 23.20 0.209
15 0 5 21.02 22.48 0.177
1 0 0 22.79 24.25 0.266

1 22.73 24.19 0.2

QpPsK 8 0 62
1 14 0 22.84 24.30 0.269
15 0 1 21.86 23.32 0.215
1 0 1 22.82 24.28 0.268

22.78 24.24 .
16QAM 1 8 1 0.265
1 14 1 22.82 24.28 0.268
25 3 26365 1882.5 15 0 2 21.88 23.34 0.216
1 0 2 21.73 23.19 0.208

21.7 23. .
640AM 1 8 2 3 3.19 0.208
1 14 2 21.77 23.23 0.210
15 0 3 21.03 22.49 0.177
1 0 4 21.82 23.28 0.213

21.96 X .
2560AM 1 8 4 23.42 0.220
1 14 4 21.94 23.40 0.219
15 0 5 21.04 22.50 0.178
1 0 0 22.81 24.27 0.267

22.73 24.19 0.
QPsK 1 8 0 262
1 14 0 22.87 24.33 0.271
15 0 1 21.85 23.31 0.214
1 0 1 22.80 24.26 0.267
16QAM 1 8 1 22.91 24.37 0.274
1 14 1 22.87 24.33 0.271
26675 19135 15 0 2 22.01 23.47 0.222
1 0 2 21.87 23.33 0.215

21.95 R .
64QAM 1 8 2 23.41 0.219
1 14 2 21.87 23.33 0.215
15 0 3 21.03 22.49 0.177
1 0 4 21.85 23.31 0.214

21.87 23. .
2560AM 1 8 4 33 0.215
1 14 4 21.88 23.34 0.216
15 0 5 21.03 22.49 0.177
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BW F
Band Channel requency Mode UL RI.B ULRB MPR Average power EIRP power | EIRP power

(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.73 24.19 0.262

22.84 24.30 .
QpsK 1 12 0 0.269
1 24 0 22.81 24.27 0.267
25 0 1 21.89 23.35 0.216
1 0 1 22.81 24.27 0.267

22.82 24.28 .
16QAM 1 12 1 0.268
1 24 1 22.86 24.32 0.270
26065 18525 25 0 2 21.85 23.31 0.214
1 0 2 21.79 23.25 0.211

21.81 23.27 .
640AM 1 12 2 0.212
1 24 2 21.78 23.24 0.211
25 0 3 21.07 22.53 0.179
1 0 4 21.84 23.30 0.214

21. 23. .
2560AM 1 12 4 84 3.30 0.214
1 24 4 21.80 23.26 0.212
25 0 5 21.04 22.50 0.178
1 0 0 22.86 24.32 0.270

22.81 24.27 .
apsK 1 12 0 0.267
1 24 0 22.90 24.36 0.273
25 0 1 21.94 23.40 0.219
1 0 1 22.88 24.34 0.272
160AM 1 12 1 22.83 24.29 0.269
1 24 1 22.88 24.34 0.272
25 5 26365 18825 25 0 2 21.95 23.41 0.219
1 0 2 21.81 23.27 0.212

21.. 23. .
640AM 1 12 2 80 3.26 0.212
1 24 2 21.83 23.29 0.213
25 0 3 21.04 22.50 0.178
1 0 4 21.86 23.32 0.215

22.03 . .
2560AM 1 12 4 23.49 0.223
1 24 4 22.01 23.47 0.222
25 0 5 21.05 22.51 0.178
1 0 0 22.87 24.33 0.271

22.81 24.27 0.
QPsK 1 12 0 267
1 24 0 2291 24.37 0.274
25 0 1 21.90 23.36 0.217
1 0 1 22.88 24.34 0.272

22.98 24.4 .
16QAM 1 12 1 4 0.278
1 24 1 22.92 24.38 0.274
26665 19125 25 0 2 22.05 23.51 0.224
1 0 2 21.95 23.41 0.219

22.03 23. .
64QAM 1 12 2 3.49 0.223
1 24 2 21.94 23.40 0.219
25 0 3 21.04 22.50 0.178
1 0 4 21.92 23.38 0.218
2560AM 1 12 4 21.93 23.39 0.218
1 24 4 21.93 23.39 0.218
25 0 5 21.05 22.51 0.178
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B
Band W Channel Frequency Mode UL RI? ULRB MPR Average power EIRP power | EIRP power

(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.77 24.23 0.265

22.89 24.3! .
QPsK 1 24 0 5 0.272
1 49 0 22.85 24.31 0.270
50 0 1 21.90 23.36 0.217
1 0 1 22.88 24.34 0.272

22.87 24.33 .
160AM 1 24 1 0.271
1 49 1 22.92 24.38 0.274
26090 1855.0 50 0 2 21.92 23.38 0.218
1 0 2 21.84 23.30 0.214

21. 23, .
640AM 1 24 2 86 3.32 0.215
1 49 2 21.86 23.32 0.215
50 0 3 21.08 22.54 0.179
1 0 4 21.88 23.34 0.216

21.90 . .
2560AM 1 24 4 23.36 0.217
1 49 4 21.87 23.33 0.215
50 0 5 21.06 22.52 0.179
1 0 0 2291 24.37 0.274

22.88 24.34 .
QPsK 1 24 0 0.272
1 49 0 22.95 24.41 0.276
50 0 1 22.01 23.47 0.222
1 0 1 22.95 24.41 0.276

22. 24, .
16QAM 1 24 1 88 34 0.272
1 49 1 22.95 24.41 0.276
25 10 26365 18825 50 0 2 22.00 23.46 0.222
1 0 2 21.87 23.33 0.215

21.86 . .
64QAM 1 24 2 23.32 0.215
1 49 2 21.90 23.36 0.217
50 0 3 21.11 22.57 0.181
1 0 4 21.92 23.38 0.218

22.07 . .
2560AM 1 24 4 23.53 0.225
1 49 4 22.07 23.53 0.225
50 0 5 21.09 22.55 0.180
1 0 0 22.93 24.39 0.275

22. 24.34 .
QpPsK 1 24 0 88 3 0.272
1 49 0 22.95 24.41 0.276
50 0 1 21.98 23.44 0.221
1 0 1 22.93 24.39 0.275

23.02 24. .
160AM 1 24 1 4.48 0.281
1 49 1 22.97 24.43 0.277
26640 1910.0 50 0 2 22.09 23.55 0.226
1 0 2 22.02 23.48 0.223

22.09 23. .
64QAM 1 24 2 3.55 0.226
1 49 2 22.01 23.47 0.222
50 0 3 21.06 22.52 0.179
1 0 4 21.96 23.42 0.220

21. R .
2560AM 1 24 4 98 23.44 0.221
1 49 4 21.98 23.44 0.221
50 0 5 21.09 22.55 0.180
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B
Band W Channel Frequency Mode UL RI? ULRB MPR Average power EIRP power | EIRP power

(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.85 24.31 0.270

22.95 24.41 .
QPsK 1 38 0 0.276
1 74 0 22.92 24.38 0.274
75 0 1 21.98 23.44 0.221
1 0 1 22.94 24.40 0.275

22.95 24.41 .
160AM 1 38 1 0.276
1 74 1 22.97 24.43 0.277
26115 18575 75 0 2 21.96 23.42 0.220
1 0 2 21.90 23.36 0.217

21.92 23, .
64QAM 1 38 2 9 3.38 0.218
1 74 2 21.90 23.36 0.217
75 0 3 21.10 22.56 0.180
1 0 4 21.93 23.39 0.218

21.97 . .
256QAM 1 38 4 23.43 0.220
1 74 4 21.95 23.41 0.219
75 0 5 21.12 22.58 0.181
1 0 0 22.97 24.43 0.277

22.95 24.41 .
QPsK 1 38 0 0.276
1 74 0 22.99 24.45 0.279
75 0 1 22.07 23.53 0.225
1 0 1 23.02 24.48 0.281

22.96 24.4 .
16QAM 1 38 1 2 0.277
1 74 1 23.00 24.46 0.279

22. . .
25 15 26365 1882.5 75 0 2 05 23.51 0.224
1 0 2 21.93 23.39 0.218

21.91 23. .
640AM 1 38 2 9 3.37 0.217
1 74 2 21.97 23.43 0.220
75 0 3 21.13 22.59 0.182
1 0 4 21.96 23.42 0.220

22.11 23. .
2560AM 1 38 4 57 0.228
1 74 4 22.13 23.59 0.229
75 0 5 21.17 22.63 0.183
1 0 0 22.99 24.45 0.279

1 22.96 24.42 0.2

QPsK 38 0 77
1 74 0 23.02 24.48 0.281
75 0 1 22.02 23.48 0.223
1 0 1 22.97 24.43 0.277
160AM 1 38 1 23.07 24.53 0.284
1 74 1 23.03 24.49 0.281
26615 1907.5 75 0 2 22.14 23.60 0.229
1 0 2 22.10 23.56 0.227

22.14 23. .
64QAM 1 38 2 60 0.229
1 74 2 22.07 23.53 0.225
75 0 3 21.12 22.58 0.181
1 0 4 22.04 23.50 0.224

22.02 R .
2560AM 1 38 4 0. 23.48 0.223
1 74 4 22.03 23.49 0.223
75 0 5 21.10 22.56 0.180
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B
Band W Channel Frequency Mode UL RI? ULRB MPR Average power EIRP power | EIRP power

(MHz) (MHz) Allocation Offset (dBm) (dBm) (W)
1 0 0 22.92 24.38 0.274

23.02 24. .
QpPsk 1 49 0 48 0.281
1 99 0 22.98 24.44 0.278
100 0 1 22.05 23.51 0.224
1 0 1 22.98 24.44 0.278

22.99 X .
16QAM 1 49 1 24.45 0.279
1 99 1 23.01 24.47 0.280
26140 1860.0 100 0 2 22.00 23.46 0.222
1 0 2 21.95 23.41 0.219

21. . .
64QAM 1 49 2 99 23.45 0.221
1 99 2 21.97 23.43 0.220
100 0 3 21.17 22.63 0.183
1 0 4 21.99 23.45 0.221

22.05 . .
256QAM 1 49 4 23.51 0.224
1 99 4 22.00 23.46 0.222
100 0 5 21.18 22.64 0.184
1 0 0 23.02 24.48 0.281

23.01 24.4 .
QPsK 1 49 0 7 0.280
1 99 0 23.05 24.51 0.282
100 0 1 22.11 23.57 0.228
1 0 1 23.08 24.54 0.284

23.01 X .
16QAM 1 49 1 24.47 0.280
1 99 1 23.05 24.51 0.282

22.1 . .
25 20 26365 1882.5 100 0 2 0 23.56 0.227
1 0 2 21.98 23.44 0.221

21. R .
64QAM 1 49 2 96 23.42 0.220
1 99 2 22.02 23.48 0.223
100 0 3 21.18 22.64 0.184
1 0 4 22.01 23.47 0.222

22.16 X .
2560AM 1 49 4 23.62 0.230
1 99 4 22.18 23.64 0.231
100 0 5 21.22 22.68 0.185
1 0 0 23.04 24.50 0.282

23.01 24.47 .
QPsK 1 49 0 0.280
1 99 0 23.07 24.53 0.284
100 0 1 22.07 23.53 0.225
1 0 1 23.02 24.48 0.281
160AM 1 49 1 23.12 24.58 0.287
1 99 1 23.08 24.54 0.284
26590 1905.0 100 0 2 22.19 23.65 0.232
1 0 2 22.15 23.61 0.230

22.19 X .
64QAM 1 49 2 23.65 0.232
1 99 2 22.12 23.58 0.228
100 0 3 21.17 22.63 0.183
1 0 4 22.09 23.55 0.226

22.07 . .
2560AM 1 49 4 0 23.53 0.225
1 99 4 22.08 23.54 0.226
100 0 5 21.15 22.61 0.182
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Radiated ERIP Power:
Dipole Antenna:

Test Mode WCDMA Band I Test Date 2025/1/21
Test Channel CH9400 Polarization Vertical
Temp 25°C Hum. 61%
40.0 dBm
30
20
10
0
1
®
10
-20
-30
-40
50
60.0
1832.400 1841.86  1851.32  1860.78  1870.24  1879.70 188916  1898.62  1908.08 1927.00 MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 1880.968 -13.58 5.94 -7.64 33.01 -40.65 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2025/1/21
Test Channel CH9400 Polarization Horizontal
Temp 25°C Hum. 61%
400 dBm
30
20
10
0
1
-10 .
-20
30
-40
-50
-60.0
1832400 1841.86  1851.32  1860.78  1870.24 187970  1889.16 189862  1908.08 1927.00 MHz
No. MkK. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment
1 * 1880.993 -13.58 5.64 -7.94 33.01 -40.95 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Patch Type Antenna:

Test Mode WCDMA Band I Test Date 2025/1/21

Test Channel CH9262 Polarization Horizontal

Temp 23°C Hum. 64%
400 dBm
30
20
10
0

1
10 b
-20
-30
-40
50
-60.0
1832400 1841.86  1851.32  1860.78  1870.24 187970  1889.16 189862  1908.08 1927.00 MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBm dB dBm dBm dB Detector Comment

1 * 1853.414 -13.75 5.16 -8.59 33.01 -41.60 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B OCCUPIED BANDWIDTH
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WCDMA Band II_WCDMA

QPSK

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

Channel

Frequency
(MHz)

26dB Bandwidth (MHz)

9262

1852.4

4.1578

9262

1852.4

4.722

9400

1880

4.1537

9400

1880

4.704

9538

1907.6

4.1671

9538

1907.6

4.729

Spectrum Plot

9262

9400

[ Keyssght Spectrum Anatzes - Occupied BW
AL i

Ref Offset 4.4 dB
Ref 30.00 dBm

Center 1.852 GHz
#Res BW 100 kHz

5 €3 Query INTERRUPTED

#IFGain:Low

Center Freq: 1.852400000 GHz

Trig: Free Run
#Atten: 40 ¢B

#VBW 300 kHz

e
12:02:18 P Jan 13, 2025
Radio Std: None
AvglHold: 10/10
Radio Device: BTS

Center Freq
1862400000 GHz |

Span 10 MHz|

Sweep 1.267 ms CHSen

1.000000 MHz|
M

Freq Offset|
0 Hz|

sTATUS.

[ Feysight Spectrum Analyzes - Occupied BW
AL R

Ref Offsetd.d dB
Ref 30.00 dBm

Center 1.88 GHz
#Res BW 100 kHz

455 €3 Query INTERRUPTED

Center Freq: 1.880000000 GHz
AvglHold: 1040

Trig: Free Run

#FGain:Low #Atten: 40 dB

#VBW 300 kHz

11:56:05 4 Jan 13, 2025
Radio Std: None

Radio Device: BTS

Center Freq
1.880000000 GHz|

Sweep 1.267 ms|

STATUS

9538

55 €@ Query INTERRUPTED

#VBW 300 kHz

[ Keysighe Spactrum Anshzer - Occupied BW ==
AL ENSE I 12.01:46 P Jan 13, 2025
eq 1.907600000 Center Freq: 1.907600000 GHz Radio Std: None
Trig: Free Run AvglHold: 10/10
#FGainiLow  #Atten: 40 dB Radio Device: BTS

Ref Offset 4.4 dB
Ref 30.00 dBm

Center Freq

1907600000 GHz |

Span 10 MHz|
Sweep 1.267 ms| 1‘,300%:03:,,':
Auto Man
dB
FreqOffset|
OHz|

STATUS.
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LTE Band 2_1.4M
QPSK
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18607 1850.7 1.1105 18607 1850.7 1.216
18900 1880 1.0863 18900 1880 1.183
19193 1909.3 1.0920 19193 1909.3 1.230
16QAM
Frequency 99% Occupied Frequency _
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18607 1850.7 1.0954 18607 1850.7 1.220
18900 1880 1.1046 18900 1880 1.253
19193 1909.3 1.0972 19193 1909.3 1.199
64QAM
Frequency 99% Occupied Frequency ,
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18607 1850.7 1.0965 18607 1850.7 1.228
18900 1880 1.0839 18900 1880 1.241
19193 1909.3 1.1084 19193 1909.3 1.232
256QAM
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18607 1850.7 1.0983 18607 1850.7 1.196
18900 1880 1.1026 18900 1880 1.229
19193 1909.3 1.0854 19193 1909.3 1.199
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Spectrum Plot

QPSK-18607 QPSK-18900

T Kaysihe Specinam Anahyzar - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
RL i NSE N 09:36:32 AM Jan 11, 2025 R NSE I 09:3 an 11, 2025
850700000 ‘Center Freq: 1.850700000 GHz Radio Std: None q enter Freq 1.880 D Center Freq: 1.80000000 GHz Radio Std: None eque
Trig: Free Run AvglHald: 1010 e Trig: Free Run AvglHold: 1010
AFGainLow  #Aten: 30 dB Radio Device: BTS fFGain:Low __ #Atten: 30 0B Radio Device: BTS

Ref Offset4.4 dB Ref Offsetd.4 dB
Ref 30.00 dBm Ref 30.00 dBm

Center Freq) Center Freq)

1.850700000 GHz | 1880000000 GHz|

[Center 1.88 GHz

(Center 1.851 GHz Span 2.8 MHz L ! cFstep|
iRes BW 51 kHz #VBW 150 kHz Sweep 1.333 ms POt | FRes BW §1kHz BVBW 150 kHz Sweep 1.333 me 280,000 kHz
© Man " - Man
O pied Band d o Po dB 0O + d Band d o 0 dB
086
0 Freq Offset, FreqOffset
eq Erro 0 of OBW Po 99.00 oHz, a eq Erro 49 % of OBW Powe 99.00 W0
dB Bandwid 6 dB 6.00 dB 0B Sandwid g dd 6.00 dB
.- == | MG €3 Query INTERRUPTED
T Kaysihe Specinam Anahyza - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
RL i N N 09:36:54 AM Jan 11, 2025 R NSE I 6 AMJan 11, 2025
90 00000 ‘Center Freq: 1.909300000 GHz Radio Std: None 9 ente eq 850 0 Center Freq: 1.850700000 GHz Std: None "
—— Trig: Free Run Avg|Hold: 10/10 Trig: Free Run Avg[Hold: 1010
#FGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB lio Device: BTS
Ref Offset4.4 dB Ref Offset4.4 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq) Center Freq)

1.908300000 GHz | 1.850700000 GHz|

Span 2.8 MHz

‘Center 1.851 GHz

Center 1.900 GHz Span 2.8 MHz © cF step||

ksRes BW 51 kHz #VBW 150 kHz Sweep 1.333 ms Jmﬂ; #Res BW §1 kHz #VBW 150 kHz Sweep 1.333 ms| 280,000 kHz,

E Auto Man!

B P B Man | IS pled Bandwid otal Po 0 dB
Occupied Bandwid o o 6 dB
9 0954
0 0 Freq Offset, Freq Offset,
a sa Exro 60 of OBW Po 99.00 % 0Hz] a eq Erro 69 of OBW Powe 99.00 03
4B Bandwid 0 4B 6.00 dB dB Bandwid 0 dB 6.00 dB
W55 €3 Query INTERRUPTED = 455 €9 Query INTERRUPTED
[ Keysight Spectrum Analyzer - Occupied 8W == Keysight Spectrum Analyzer - Occupied BW i
AL : v 09:36:47 A 3an 11,2025 0 e 1 3657 A Jan 11,2025
88 0 $-m-; Fu; 1 Esumiu G‘:zu o Radio Std: None Frequency Center Freq 1.909300000 GHz Egm; Fu':. 1.msnnngu slazm o Radio Std: None *q
rig: Free Run vglHol W Trig: Free Run vglHol
#AFGain:Low - #Atten: 30 Radio Device: BTS. #F Gain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.4 dB Ref Offset 4.4 4B
Ref 30.00 dBm Ref 30.00 dBm
Center Freq| Center Freq
1,880000000 GHz| 1.908300000 GHz|

‘Center 1.88 GHz

#Res BW 51kHz

[MSE €3 Query INTERRUPTED

#VBW 150 kHz

‘Center 1.909 GHz

Span 2.8 MHz
Res BW 51 kHz

Sweep 1.333 ms
Occupied Bandwidth

Span 2.8 MHz
#VBW 150 kHz Sweep 1.333 ms|

Total Power 21.5 dBm

1.0972 MHz

Transmit Freq Error
x dB Bandwidth

455 €9 Query INTERRUPTED

3.176 kHz
1.199 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB
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Report No.: BTL-FCCP-2-2405T119A

64QAM-18607

64QAM-18900 |

[ Keysight Spactrum Analyzer - Occupied BW
AL F

850700000 Center Freq: 1.650700000 GHz
o Trig: Free Run Awg|Hold: 10110
#FGainLow  #Amen: 30 dB

Ref Offset 4.4 dB
Ref 30.00 dBm

—
= [ Kepioen Spectrm Ansyser - Gccupied DAL e ]
R 09:35:50 AMJan 11, 2025

09:36:39 AMJan 11, 2025 3
Radio Std: Nene eque

0 Genter Freq: 1.880000000 GH

Radio Std: None q enter Freq 1.880 z
e Trig: Free Run AvglHold: 1010
Radio Device: BTS. AFGainlow  #Atten: 30 dB Radio Device: BTS

Ref Offset4.4 dB.
Ref 30.00 dBm

CenterFreq
1,880000000 GHz,

Center Freq|
1,850700000 GHz|

5 €3 Query INTERRUPTED

[Center 1.88 GHz
Center 1.851 GHz Span 2.8 MHz - " CF Step
#Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| PR | FRes BW §1 kHz SVBW 150 kiz Sweep 1.333 mg 280,000 ki
S Auto Man
0 pied Bandwid otal Po 0.1 dB 0 pled Bandwid otal Powe 0.3 dB
q 0839
096 FreqOffset, Freq Offset
e 89 BW P OHz) a eq Erro 6 % of OBW Powe 99.00 % (ehni5
a q Erro 8 of OBW Po
BB n dB Bandwid dB 6.00 dB
dB Bandwid il dB
55 €@ Cuery INTERRUPTED SaTs = €3 Query INTERRUPTED
[ Xeysiont Spectrum Anabyer - Occupied 841 Iy e ———" = oot
18 : NSEIN 08:37:00 At Jan 11, 2025 = ® e 37.52 aMJan 11,2025
e 909300000 Center Freq: 1.509300000 GHz Radio Std: None EenERnCY enter Frea 1.850700000 Center Freq: 1.850700000 GHz Radio Std: None &g
= Trig: Free Run Avg|Hald: 1010 e Trig: Free Run Avg|Held: 10110
#FGain:Low #Atten: 30 dB Radic Device: BTS #AFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.4 dB Ref Offsetd 4 dB.
Ref 30.00 dBm Ref 30.00 dBm
Center Freq Center Freq)
1.903300000 GHz| L 1.850700000 GHz|
Span 2.8 MHz . cFstep||
HRes BW 51 kHz #VBW 150 kHz Sweep 1.333 ms| i R #VBW 150 kHz Sweep 1.333 ms| 280,000 kHz,
Auto Man
Freq Offset|
OHz,
5 €3 Query INTERRUPTED sTATUS 456 €3 Query INTERRUPTED
[ Keysight Spectrum Analyer - Dccupied SV [ teyright Spectum Analyzer - Occupied W ]
AL X 05:36:03 A an 11, 2025 [ SE 3
Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq 1.909300000 GHz Center Freq: 1.908300000 GHz Radio Std: None oL
=5 Trig: Free Run ‘Avg|Hold: 10110 e Trig: Free Run AvglHold: 10110
#FGain:Low #Atten: 30 Radio Device: BTS #F Gain:Low #Atten: 30 0B Radio Device: BTS
Ref Offset 4.4 dB Ref Offsetd 4 dB.
Ref 30.00 dBm Ref 30.00 dBm
Center Freq) Center Freq)
1,880000000 GHz| < ; 1.908300000 GHz|
Center 1.88 GHz X iCenter 1.909 GHz Span 2.8 MHz CFS§
“Res BW 51 kHz #VBW 150 kHz Sweep 1.333 ms, es BW 31 kHz #VBW 150 kHz Sweep 1.333 ms| 280,000 kHz
Auto Man
Occupied Bandwidth Total Power 20.6 dBm
1.0854 MHz FreqOffset
Transmit Freq Error 6.722kHz % of OBW Power  99.00 % ]

x dB Bandwidth 1.199 MHz x dB -26.00 dB

455 €9 Query INTERRUPTED
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LTE Band 2_3M
QPSK
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18615 1851.5 2.7192 18615 1851.5 2.955
18900 1880 2.7292 18900 1880 2.961
19185 1908.5 2.7067 19185 1908.5 2.931
16QAM
Frequency 99% Occupied Frequency _
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18615 1851.5 2.7292 18615 1851.5 2.924
18900 1880 2.7225 18900 1880 2.927
19185 1908.5 2.7368 19185 1908.5 2.961
64QAM
Frequency 99% Occupied Frequency ,
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18615 1851.5 2.7226 18615 1851.5 2.926
18900 1880 2.7211 18900 1880 2.917
19185 1908.5 2.6910 19185 1908.5 2.964
256QAM
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18615 1851.5 2.7015 18615 1851.5 2.931
18900 1880 2.7079 18900 1880 2.922
19185 1908.5 2.7244 19185 1908.5 2.945
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Report No.: BTL-FCCP-2-2405T119A

Spectrum Plot

QPSK-18615

QPSK-18900

1.851500000 GHz |

T Kaysihe Specinam Anahyzar - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
RL i NSE N 09:33:58 AM Jan 11, 2025 R NSE I 09:34:08 AMJan 11, 2025
851500000 Center Freq: 1.851500000 GHz Radio Std: None er Freq 000000 Center Freg: 1.880000000 GHz Radio Std: None B
e Trig: Free Run AvglHald: 1010 e Trig: Free Run AvglHold: 1010
AFGainLow  #Aten: 30 dB Radio Device: BTS fFGain:Low __ #Atten: 30 0B Radio Device: BTS

Ref Offset4.4 dB Ref Offsetd.4 dB
Ref 30.00 dBm Ref 30.00 dBm

Center Freq) Center Freq)

1.880000000 GHz|

1.908500000 GHz|

[Center 1.88 GHz
Center 1.852 GHz Span 6 MHz CF Step|f|
2 #VBW 300 kHz Sweep 1ms i | 2 BVEBW 300 kHz Sweep 1ms 500000 kHz
TR Man
O pied Band d o Po 0 dB 0O pied Band d o o dB
9 FreqOffset Freq Offset
eq Erro 5.920 of OBW Po 99.00 0Hz] a eq Erro 0.28 of OBW Powe 99.00 9 (ehni5
dB Bandwid 9 dB 6.00 dB d awid 06 as 6.00 dB
e BB Aign How Alrequiced [ Cuer WTERRUPTED ETATUE € Align Now All required
[ Keysihe Spectram Analyer - Occupied BV =~ P8 Eeyrighe pecimam Analpee - Oreupied B ]
AL F NSE-Ih 09:34:19 AMJan 11, 2025 R NSE.I 093401 AMIan 11, 2025
908500000 ‘Center Freq: 1.908500000 GHz Radio Std: None = eq 8 00000 Center Freq: 1.851500000 GHz Radio Std: None que
—— Trig: Free Run Avg|Hold: 10/10 Trig: Free Run Avg[Hold: 1010
#FGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB
Ref Offset4.4 dB Ref Offset4.4 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq| Center Freq|

1.851500000 GHz|

‘Center 1.88 GHz
#Res BW 100 kHz

[MSE €3 Query INTERRUPTED

Span 6 MHz
Sweep 1ms

#VBW 300 kHz

STATUS €3 Align Now Al required

1880000000 GHz|

CF Step es BW 100 kHz
600,000 kHz
Man o
pied Bandwid
FreqOffset,
OHz) a eq Erro

455 €9 Query INTERRUPTED

#VBW 300 kHz

Span 6 MHz
Center 1.909 GHz Span 6 MHz cFstep||
E#Res BV 100 kHz #VBW 300 kHz Sweep 1ms R #VBW 300 kHz Sweep 1ms 500,000 iz
" Man auto Man
O pied Band d o Po dB O D d Band d 0 Po dB
06 Freq Offset, Freq Offset,
a sa Exro 659 of OBW Po 96,00 0Hz] a eq Erro 0 0 Powe 99.00 9 03
dB Bandwid 9 dB 6.00 dB d awid 9 6.00 aB
BB coery INTERRLETED B ich How Al reqiies 55 63 Guery INTERRUPTED TATUS €3 Align Now All required
= Feyuah Spchom sy Oecaped 0 = T r——r e ————rTy e
i ; 5 053012 8 1, 2025 Q e 1 05:34:22 a1, 2025
88000 0 ‘Center Freq: 1.880000000 GHz Radio Std: None e eq 08500000 Center Freq: 1.908500000 GHz Radio Std: None "
—— Trig: Free Run Avg|Hold: 10/10 s~ Trig: Free Run Avg[Hold: 1010
FGainow | #Atien: 30 Radio Device: BTS #FGainLon _®Atien: 30 dB Radio Device: BTS
Ref Offset4.4 dB Ref Offset4 4 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq CenterFreq

1.908500000 GHz|

Sweep 1ms

ETATUS €3 Align Now Al required
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Report No.: BTL-FCCP-2-2405T119A

64QAM-18615

64QAM-18900

1851500000 GHz|

T Kaysihe Specinam Anahyzar - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
RL i NSE N 09:34:04 AMJan 11, 2025 R NSE I 09:34:15 AMJan 11, 2025
851500000 Center Freq: 1.851500000 GHz Radio Std: None er Freq 1.880000000 Center Freg: 1.880000000 GHz Radio Std: None B
Trig: Free Run AvglHald: 1010 e Trig: Free Run AvglHold: 1010
AFGainLow  #Aten: 30 dB Radio Device: BTS fFGain:Low __ #Atten: 30 0B Radio Device: BTS

Ref Offset4.4 dB Ref Offsetd.4 dB
Ref 30.00 dBm Ref 30.00 dBm

Center Freq) Center Freq)

1.880000000 GHz|

‘Center 1.88 GHz
#Res BW 100 kHz

5 €3 Query INTERRUPTED

1.880000000 GHz|

Span 6 MHz
#VBW 300 kHz Sweep 1ms, ao-;:oFoosm;
Man
otal Po 0.2 dB
FreqOffset,
of OBW Po 99.00 % gl
dB 6.00 dB

STATUS 3 Align Now All required

455 €9 Query INTERRUPTED

Center 1.852 GHz Span 6 MHz CFStep Span 6 MHz, cF
[#Res BW 100 kHz #VBW 300 kHz Sweep 1ms 500,000 kHiz, FVBW 300 kHz Sweep 1ms 600,000 kHz,
Man - " . auto Man
0 pied Bandwid otal Po 0.3 dB 0 pled Bandwid 0 o dB
0 Freq Offset, FreqOffset
a eq Erro 8 of OBW Po 99.00 % e eq Ermo 0 Powe 89.00 % e
dB Band d 926 dB 6.00 dB dB Band d 9 ds 6.00 dB
W83 Query INTERRUPTED BN Aign Now Allrequied 455 €9 Query INTERRUPTED Brarus € Align Now All required
- Regiah Specom Ame - Occmid o0 e -
AL ; T 05:34:25 At Jan 11, 2025 = R — = Jon 11,2025
e 908500000 Center Freq: 1.508500000 GHz Radio Std: None EenERnCY er Frea 1.851500000 Center Freq: 1.851500000 GHz Radio Std: None q
Trig: Free Run Avg|Hald: 1010 e Trig: Free Run Avg|Held: 10110
#IFGain:Low #Auen: 30 dB. Radlo Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset4.4 dB Ref Offset 4.4 dB.
Ref 30.00 dBm Ref 30.00 dBm
Center Freq Center Freq)
1.908500000 GHz| 1,851500000 GHz,
CF
#VBW 300 kHz #VBW 300 kHz Sweep 1ms e
Auto Man
Freq Offset|
OHz,
W5 3 Query INTERRUPTED STATUS €3 Align Now All required 45669 Query INTERRUPTED STATUS € Align Now Al required
[ Keysight Spectrum Analyzer - Occupied 8W =|l-ap == Keysight Spectrum Analyzer - Occupied BW i
AL : X 05:35:03 A an 11, 2025 [ SE 05:35:14 A Jan 11,2025
880000000 Center Freq: 1.880000000 GHz Radio Std: None er Freq 1,908500000 Center Freq: 1.908500000 GHz Radio Std: None eq
=5 Trig: Free Run ‘Avg|Hold: 10110 W Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 Radio Device: BTS. #F Gain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.4 dB Ref Offsetd 4 dB.
Ref 30.00 dBm Ref 30.00 dBm
Center Freq| Center Freq|

1.908500000 GHz|

#VBW 300 kHz Sweep 1ms, ChSIen!
uto Man
O Po 0.6 dB
Freq Offset
of OBW Powe 09.00 9 OHz

STATUS €9 Align Now All required
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LTE Band 2_5M
QPSK
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18625 1852.5 4.5049 18625 1852.5 4.853
18900 1880 4.5050 18900 1880 4.876
19175 1907.5 4.5099 19175 1907.5 4.848
16QAM
Frequency 99% Occupied Frequency _
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18625 1852.5 4.5262 18625 1852.5 4.837
18900 1880 4.5246 18900 1880 4.881
19175 1907.5 4.4866 19175 1907.5 4.837
64QAM
Frequency 99% Occupied Frequency ,
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18625 1852.5 4.5064 18625 1852.5 4.862
18900 1880 4.5206 18900 1880 4.918
19175 1907.5 4.5155 19175 1907.5 4.843
256QAM
Frequency 99% Occupied Frequency ,
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18625 1852.5 4.5181 18625 1852.5 4.854
18900 1880 4.5136 18900 1880 4.844
19175 1907.5 4.5062 19175 1907.5 4.863
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Report No.: BTL-FCCP-2-2405T119A

Spectrum Plot

QPSK-18625

QPSK-18900

1.852500000 GHz |

T Ve Specium nahrer - Occupied B0 = [ Ve Spectram Anatyer - ecupied S0 ]
RL i NSE N 05:04:24 PM 1an 06, 2025 R NSE I 0 PMJan 06, 2025
852500000 ‘Center Freq: 1.852500000 GHz Radio Std: None er Freq 1.880 D Center Freg: 1.880000000 GHz Radio Std: None B
Trig: Free Run AvglHald: 1010 e Trig: Free Run AvglHold: 1010
AFGainLow  #Aten: 30 dB Radio Device: BTS fFGain:Low __ #Atten: 30 0B Radio Device: BTS

Ref Offset4.4 dB Ref Offsetd.4 dB
Ref 30.00 dBm Ref 30.00 dBm

Center Freq) Center Freq)

1.880000000 GHz|

1.807500000 GHz |

Center 1.853 GHz Span 10 MHz CFstep Cnter 1.88 GHz Span 10 MHz P |
#Res BW 150 kHz #VBW 470 kHz Sweep 1ms Poe-iuwi s | FRes B 130 kHz FVBW 470KHz Sweep 1 ms 1000000 MHz
Man
O pied Band d o Po dB B 0O + d Band d o o dB
4 5049 4.5030 Freq Offset
FreqOffset,
eq Erro 9.16 of OBW Po 99.00 oHz, a eq Erro 940 of OBW Po 99.00 (ol
dB Bandwid 8 dB 6.00 dB de Bandwid ero as 6.00 dB
[Wse 3 Query INTERRUPTED STATUS = i Glisn/MTERRUETED
T Kaysihe Specinam Anahyza - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
RL ¥ N N R NSE.II 05:04:28 PMJan 06, 2025
90 00000 ‘Center Freq: 1.907500000 GHz = eq 8 0 Center Freq: 1.852500000 GHz Radio Std: None que
—— Trig: Free Run Avg|Hold: 10/10 Trig: Free Run Avg[Hold: 1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset4.4 dB Ref Offset4.4 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq) Center Freq)

1.852500000 GHz|

Span 10 MHz,

‘Center 1.88 GHz

#Res BW 150 kHz #VBW 470 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

455 €9 Query INTERRUPTED

[MSE €3 Query INTERRUPTED

#VBW 470 kHz

Total Power

4.4866 MHz
-5.311 kHz
4.837 MHz

x dB

% of OBW Power

‘Center 1.908 GHz Span 10 MHz - CF Step
E#Res BV 150 kHz #VBW 470 kHz Sweep 1ms|[INEedd | #Res BW 150 kHz HVBW 470 kHz Sweep 1 ms (IR |
Auto Man!
P B L1 0 pied Bandwid otal Po 6 dB
0 pied Bandwid o o dB
4.90939 Freq Offset, ? Freq Offset
a eq Erro 06 of OBW Po 99.00 % OHz) a eq Erro 800 of OBW Po 99.00 9 03
dB Bandwid 848 dB 5.00 dB dB Bandwid 8 dB 6.00 dB
5 ¢ Query INTERRUPTED = 455 €3 Query INTERRUPTED
[ Keysight Spectrum Analyzer - Occupied 8W == Keysight Spectrum Analyzer - Occupied BW i
AL : I 050438 PM Jan 06, 2025 [ NEE T 150449 PH 1an 05, 2025
88 0 $-m-; Fu; 1 Esumiu G‘:zu o Radio Std: None Frequency Center Freq 1.907500000 GHz Egm; Fu':. 1.9075onngu slazm o Radio Std: None *q
rig: Free Run vglHol e Trig: Free Run vglHol
#FGain:Low ™ sanen: 30 Radio Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset4.d dB Ref Offsetd 4 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq| Center Freq|
1880000000 GHz| 1.907500000 GHz,

Span 10 MHz,
CFStep)
Sweep 1ms 1.000000 MHz,
Man
FreqOffset
99.00 % ]

-26.00 dB
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64QAM-18625

64QAM-18900

1852500000 GHz |

T Ve Specium nahrer - Occupied B0 = [ Ve Spectram Anatyer - ecupied S0 ]
RL i NSE N 05:04:31 PM Jan 06, 2025 R NSE I 05:04:41 PMJan 06, 2025
852500000 ‘Center Freq: 1.852500000 GHz Radio Std: None er Freq 1.880000000 Center Freg: 1.880000000 GHz Radio Std: None B
Trig: Free Run AvglHald: 1010 Trig: Free Run AvglHold: 1010
AFGainLow  #Aten: 30 dB Radio Device: BTS fFGain:Low __ #Atten: 30 0B Radio Device: BTS

Ref Offset4.4 dB Ref Offsetd.4 dB
Ref 30.00 dBm Ref 30.00 dBm

Center Freq) Center Freq)

1.880000000 GHz|

‘Center 1.88 GHz
#Res BW 150 kHz

[M5G €3 Query INTERRUPTED

#VBW 470 kHz

#VBW 470 kHz

Occupied Bandwidth Total Power
4.5062 MHz
5.969 kHz

4.863 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MG €3 Query INTERRUPTED

Span 10 MHz,
Center 1.853 GHz Span 10 MHz CF Step!
[#Res BW 150 kHz #VBW 470 kHz Sweep 1ms e FVBW 470KHz Sweep 1ms 1000000 MHz
Man Auta Man
Occupied Bandwid otal Po 0.6 dB
4.5064 FreqOffset FreqOffset
a 2 Esto g of OBW Po 99.00 % 0Hz| a eq Erro 0.299 0 Powe 99.00 % (ehni5
dB Band d 86 dB 6.00 dB us B d d 18 as 6.00 dB
W56 &3 Guery INTERRUPTED Sas, s L= —
| Keight Spectum Analyzer - Occupied BW Ty er——— =
AL : SE-D 05,04:52 PH 140 06, 2025 — W e 1 05:32.20 &3 L1, 2025
e 907500000 ‘Center Fraq: 1.907600000 GHz Radio Std: None AL or Freq 1852500000 Center Freg: 1.852500000 GHz Radlo Std: None L
Trig: Free Run Avg|Hald: 1010 e Trig: Free Run Avg|Held: 10110
#FGain:Low #Atten: 30 dB Radic Device: BTS #AFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.4 dB Ref Offset 4.4 4B
Ref 30.00 dBm Ref 30.00 dBm
Center Freq Center Freq)
1.807500000 GHz 1,852500000 GHz,
Span 10 MHz,
#VBW 470 kHz #VBW 470 kHz Sweep 1ms ek |
auto Man
Freq Offset|
OHz,
55 €3 Query INTERRUPTED sTamUs 456 € Query INTERRUPTED sratus
[ Keysight Spectrum Analyzer - Occupied 8W == Keysight Spectrum Analyzer - Occupied BW i
AL : v 09:32:32 A 3an 11,2025 0 EE 1
880000000 Center Freq: 1.880000000 GHz Radio Std: Nane Frequency Center Freq 1,907500000 Gi Center Freq: 1.907500000 GHz 9
S Trig: Free Run ‘AvglHold: 10110 W Trig: Free Run AvglHold: 10/10
AFGainidLow #Atten: 30 Radio Device: BTS #FGain:Low #Atten: 30 4B
Ref Offset 4.4 dB Ref Offset 4.4 4B
Ref 30.00 dBm Ref 30.00 dBm
CenterFreq

1.907500000 GHz|

Span 10 MHz,

Sweep 1 ms [RPPRIRT
Man
21.4dBm
Freq Offset
0 Hz|

99.00 %
-26.00 dB
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LTE Band 2_10M
QPSK
Frequency 99% Occupied Frequency _
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18650 1855 8.9549 18650 1855 9.436
18900 1880 8.9429 18900 1880 9.481
19150 1905 8.9435 19150 1905 9.449
16QAM
Frequency 99% Occupied Frequency _
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18650 1855 8.9875 18650 1855 9.442
18900 1880 8.9475 18900 1880 9.469
19150 1905 8.9472 19150 1905 9.423
64QAM
Frequency 99% Occupied Frequency _
Channel (MH2) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18650 1855 8.9437 18650 1855 9.502
18900 1880 8.9683 18900 1880 9.569
19150 1905 8.9428 19150 1905 9.471
256QAM
Frequency 99% Occupied Frequency .
Channel (MHz) Bandwidth (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18650 1855 8.9967 18650 1855 9.522
18900 1880 9.0049 18900 1880 9.455
19150 1905 8.9717 19150 1905 9.618
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Spectrum Plot

QPSK-18650

QPSK-18900

[MSE €3 Query INTERRUPTED

Transmit Freq Error
x dB Bandwidth

455 €9 Query INTERRUPTED

-5.628 kHz
9.423 MHz

T Kaysihe Specinam Anahyzar - Occupiad B = o eyt Spectram Anabyze - Occuped OA o
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Report No.: BTL-FCCP-2-2405T119A
LTE Band 2_15M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18675 1857.5 13.424 18675 1857.5 14.17
18900 1880 13.516 18900 1880 14.22
19125 1902.5 13.398 19125 1902.5 14.24
16QAM
Frequency | 99% Occupied Bandwidth Frequency .
Channel (MH2) (MHz) Channel (MHZ) 26dB Bandwidth (MHz)
18675 1857.5 13.465 18675 1857.5 14.14
18900 1880 13.449 18675 1857.5 14.15
19125 1902.5 13.419 18900 1880 14.19
64QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18675 1857.5 13.462 18675 1857.5 14.12
18900 1880 13.374 18900 1880 14.11
19125 1902.5 13.367 19125 1902.5 14.16
256QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
18675 1857.5 13.432 18675 1857.5 14.16
18900 1880 13.418 18900 1880 14.15
19125 1902.5 13.401 19125 1902.5 14.18
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